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LACCR EDITE D} We strive to create long-term, trust based relationships by providing

Testing Certificates: sound, adaptive, customer first testing services. We embrace each of
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ADMINISTRATIVE INFORMATION

Test Report Information

REPORT PREPARED FOR: REPORT PREPARED BY:
Cellphone-Mate, Inc. Terri Rayle

48346 Milmont Drive CKC Laboratories, Inc.
Fremont, CA 94538 5046 Sierra Pines Drive

Mariposa, CA 95338

Representative: Dennis Findley Project Number: 98021
Customer Reference Number: CKC20160121

DATE OF EQUIPMENT RECEIPT: January 6, 2016
DATE(S) OF TESTING: January 6-11, 2016

Report Authorization

The test data contained in this report documents the observed testing parameters pertaining to and are relevant
for only the sample equipment tested in the agreed upon operational mode(s) and configuration(s) as identified
herein. Compliance assessment remains the client’s responsibility. This report may not be used to claim product
endorsement by A2LA or any government agencies. This test report has been authorized for release under quality
control from CKC Laboratories, Inc.

Steve Behm
Director of Quality Assurance & Engineering Services
CKC Laboratories, Inc.
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Test Facility Information

Our laboratories are configured to effectively test a
wide variety of product types. CKC utilizes first class
test equipment, anechoic chambers, data acquisition
and information services to create accurate, repeatable
and affordable test results.

TEST LOCATION(S):
CKC Laboratories, Inc.
1120 Fulton Place
Fremont, CA 94539

Software Versions

CKC Laboratories Proprietary Software Version
EMITest Emissions 5.03.00
EMITest Immunity 5.03.00

Site Registration & Accreditation Information

Location

CB #

TAIWAN

CANADA FCC JAPAN

Fremont

US0082

SL2-IN-E-1148R

3082B-1 958979 A-0149
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SUMMARY OF RESULTS

Standard / Specification: FCC Part 20.21

KDB 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance FCC Part Section Correlation Mods Results
v03, June 5, 2015
Gu;::;ce Guidance Description FCC Sec # FCC Rule Description
7.1a)-k) Authorized Frequency
Band Verification Test 20.21(e)(3) Frequency Bands NA Pass
7.2.2a)-k) Maximum Power
Measurement 2.1046/20.21(e)(8)(i)(D) | Power Limit NA Pass
Procedure
7.3a)-d) Maximum Booster Gain . Bidirectional
Computation 20.21(e)(8)(i)(B) Capabilities NA Pass
7.4a)-n) Intermodulation Product 20.21(e)(8)(i)(F) Ir'1te.rmodulation NA Pass
Limit
7.5a)-n) Out of Band Emissions 20.21(e)(8)(i)(E) Out of Band Emission NA Pass
7. - i
63)-e) Conducted Spurious 2.1051/22/24/27 Spurious emission NA NA
Emission
7.7.1a)-g) Noise Limit Procedure . . Noise Limits
8 ) ; 20.21(e)(8)(1)(A)(2)(i)
7.7.1h)-n) Variable Noise .
. N 20.21(e)(8)(i)(A)(1) . NA Pass
7.7.2a)-g) Variable Noise Timing . Transmit Power Off
20.21(e)(8)(i)(H)
Mode
7.8a)-1) Uplink inactivity 20.21(e)(8)(i)(1) Uplink Inactivity NA Pass
Page 6 of 221
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Standard / Specification: FCC Part 20.21- continued

KDB 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance FCC Part Section Correlation Mods Results
v03, June 5, 2015

Gu;::r;ce Guidance Description FCC Sec # FCC Rule Description
7.9.1a)-1 Variable Booster Gain . Booster Gain
-0 20.21(e)(8)(1(C) (1),
7.9.2 a)-f) Variable Uplink Gain (223(;)1(e)(8)(i)(H) Transmit Power Off NA Pass
Timing ’ Mode

7.10.a) - j) Occupied Band Width Occupied Band

2.1049/22/24/27 Width NA NA

7.11.2a)-r)

7.11.3a)-h)

7.11.4a)-h) | Anti-Oscillation 20.21(e)(8)(ii)(A) Anti-Oscillation NA Pass

(alternate to

7.11.3)

7:123) - ) Radiated Spurious 2.1053/ 22/24/27 Spurious Emission NA NA®

Emission

7.13a)-c) Spectrum Block Filter® NAZ NAZ NA NAZ
NA'= A different standard applies; see applicable test report.
NA? = Not applicable. See the section in the report for the reason.

Modifications During Testing

This list is a summary of the modifications made to the equipment during testing.

Summary of Conditions

No modifications were made during testing.
Modifications listed above must be incorporated into all production units.

Conditions During Testing

This list is a summary of the conditions noted to the equipment during testing.

Summary of Conditions

None

Page 7 of 221
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EQUIPMENT UNDER TEST (EUT)

During testing numerous configurations may have been utilized. The configurations listed below support
compliance to the standard(s) listed in the Summary of Results section.

Configuration 1

Equipment Tested:
Device Manufacturer Model # S/N
Wideband Consumer Cellphone-Mate, Inc. Fusion 55 V2.0 01
Booster
Switching Power Adapter  SureCall GFP451DA-1238-1 1404-0000642
Support Equipment:
Device Manufacturer Model # S/N
Signal Generator Agilent E4433B US40052164
Signal Generator Agilent E4438C MY42082260

Page 8 of 221
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place * Fremont, CA 94539 « (510) 249-1170
Customer: Cellphone-Mate, Inc.

Specification: 7.1 Authorized Frequency Band Verification

Work Order #: 98021 Date: 01/06/2016
Test Type: Conducted Emissions Time: 08:35:09
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N

Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757TMHz

Test environment conditions: Temperature: 20.8°C, Relative Humidity: 42% Pressure: 101.2 kPa
The test was performed in accordance with section 7.1 of the FCC document: 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0

Page 9 of 221
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Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
AN02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: The plots below show the device only operates on the CMRS frequency bands authorized for use by the NPS.
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7.1_band verify_DL_869-894MHz-Zoom
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3 Agilent 09:28:08 Jan 6, 2016

#Aiten 20 dB

R L
Mkr1 1.960 55 GHz
5.24 dBm

M/}.WM N 4‘/‘\4‘ A {Mﬂﬁ { MWl ,MM'ﬁW"’\JVWW"W“{‘yW !,w

Cenfer 1.962 50 GHz
#Res BW 100 kHz #VBW 300 kHz
Marker X Axis
1.960 55 GHz

1.930 00 GHz
1.995 00 GHz

La BV P

Span 130 NHz
Sweep 12.44 ms (601 pts)
Amrplitude
524 dBm
0.46 dBm
-6.70 dBm

7.1_band verify_DL_1930-1995MHz-1

3= Agilent 09:30:20 Jan 6, 2016

#Atten 20 dB

LgAv

Iyl
w2

Cenfer 1.962 50 GHz

M1

#VBW 300 kHz
X Axis
1.960 55 GHz
1.930 00 GHz
1.995 00 GHz

P Aad My IR e

W A
W N \\ﬁ \

R L
Mkr1 1.960 55 GHz
5.22 dBm

1 J\MV ! ,Nn W (uw f{\f\l'

Span 130 NHz
Sweep 12.44 ms (601 pts)
Amplitude
522dBm
0.46 dBm
-6.74 dBm

7.1_band verify_DL_1930-1995MHz-2
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3 Agilent 09:24:10 Jan 6, 2016 RL

#Aiten 20 dB

el

Cenfer 2,132 50 GHz
#Res BW 100 kHz

Marker X Axis Armrplitude

2.150 00 GHz 5.08 dBm
211000 GHz 4.14dBm
2.155 00 GHz 4.18dBm

Mkr3 2.155 00 GHz

W;WWWW *‘”WW\«*4\~Wv«wvf‘.v~.»¢;\mmwww‘M"WNquﬁx\m ¥

#VBW 300 kHz Sweep 8.64 ms (601 pis)

4.18 dBm

LAY

Span 90 MHz

7.1_band verify_DL_2110-2155MHz

3= Agilent 09:20:35 Jan 6, 2016 R L

#Aiten 20 dB

R 3

)/M,/— _“LQ“L\\

7

L. HM‘WW’W“VMW"WVW Ww\l}mu’ww\m”ﬁfv Wi
LgAv ?(4 : ’W‘ My JWN*WWN
M1 W2

Nkr1 2150 0 GHz

N

5.10 dBm

Span 120 NHz

#VBW 300 kHz Sweep 11.48 ms (601 pts)
X Axis Armrplitude
21500 GHz 5.10dBm

21100GHz 4.14dBm
21550 GHz 420dBm

7.1 _band verify_DL _2110-2155MHz-Zoom1
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R L
Nkr1 2.150 0 GHz

3 Agilent 09:23:22 Jan 6, 2016
#Atten 20 dB 5.09 dBm

| ..rJVV'V(*’JAW\'\”W’W’WW T‘W“ ﬂ‘\“’ﬂ’“"“’"‘wWNMW 4 W\a o~

J*M&f4;;;wwﬁfﬂ

| adaad ey N,
nw«,\www V
M1 W2 J
Cenfer 2.132 5 GHz Span 120 NHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.48 ms (601 pts)
X Axis Arplitude
5.09 dBm

21500 GHz
21100 GHz 4.11dBm
21550 GHz 4.18dBm

Marker

7.1_band verify_DL_2110-2155MHz-Zoom?2
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.2 Maximum Power Measurement

Work Order #: 98021 Date: 01/06/2016
Test Type: Conducted Emissions Time: 10:01:01
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 20.8°C, Relative Humidity: 42%, Pressure: 101.2 kPa
The test was performed in accordance with section 7.2 of the FCC document: 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0
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The booster is to be deployed with antenna kit with the following characteristic:

Antenna Kitting Information

Component Prod No. Gain/Loss Notes
Description LTE-A LTE-V 800MHz | 1900MHz | 1700MHz\2100MHz
Outdoor CM288W 3dBi | 3dBi 3dBi 4dBi 4dBi\4dBi -
Antenna* CM230W 10dBi | 10dBi | 10dBi 10dBi 10dBi\10dBi -
CM240-40FN- | 5 5548 | 3.52d8 | 3.98dB | 6.52dB 6.12dB\6.92dB -
Outdoor 40Feet
* -
Cable CMA00-75NN- | 4 5248 | 4.22d8 | 4.41d8 | 6.17dB 5.8dB\6.54dB .
75Feet
CM240-20EN 15 h64p | 2.06dB | 2.20dB | 3.56dB 3.36dB\3.76dB -
Indoor 20Feet
Cable* -
able CMA00-3ONN 1 5 0548 | 2.05dB | 2.12dB | 2.83dB 2.68dB\2.98dB -
30Feet
Indoor CM222W 3dBi | 3dBi | 3dBi 6dBi 6dBi\6dBi -
Antenna
* All equivalent antennas and cables are suitable for use with the Fusion 5S booster.
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Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06712 Cable 32022-29094K - 9/18/2014 9/18/2016
29094K-48TC
AN02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: as summarized in table below, measured EIRP, Gain and UL/DL gain ratio are within limits.

Pre AGC Pre AGC
Pulse GSM 4.1 MHz AWGN
Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -48.4 18.5 66.9 -47.5 18.8 66.3
UL1850-1915 -49.8 17.9 67.7 -49.2 18.8 68.0
UL824-894 -45.3 18.1 63.4 -44.4 19.4 63.8
UL 698-716 -42.9 19.1 62.0 -43.6 19.1 62.7
UL776-787 -42.2 19.4 61.6 -43.0 19.6 62.6
DL2110-2155 -54.6 11.2 65.8 -58.6 7.2 65.8
DL1930-1995 -54.7 10.7 65.4 -57.2 7.3 64.5
DL869-894 -50.8 9.6 60.4 -52.9 7.4 60.3
DL:728-746 -49.0 10.4 59.4 -51.0 7.4 58.4
DL 746-757 -45.1 11.6 56.7 -48.2 8.7 56.9
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Conducted and
Pulse GSM Conducted EIRP
Output Cable
Frequency Power Ant Gain Loss EIRP Limit Min Limit Max
(MHz) (dBm) (dBi) (dB) (dBm) (dBm) (dBm)
UL1710-1755 18.5 10 6.12 22.4 17 30
UL1850-1915 17.9 10 6.52 21.4 17 30
UL824-894 18.1 10 3.98 24.1 17 30
UL 698-716 19.1 10 3.52 25.6 17 30
UL776-787 19.4 10 3.52 25.9 17 30
DL2110-2155 11.2 6 2.98 14.2 na 17
DL1930-1995 10.7 6 2.83 13.9 na 17
DL869-894 9.6 3 2.12 10.5 na 17
DL:728-746 104 3 2.05 11.3 na 17
DL 746-757 11.6 3 2.05 12.6 na 17
4.1MHz Conducted and
AWGN Conducted EIRP
Output Cable
Frequency Power Ant Gain Loss EIRP Limit Min Limit Max
(MHz) (dBm) (dBi) (dB) (dBm) (dBm) (dBm)
UL1710-1755 18.8 10 6.12 22.7 17 30
UL1850-1915 18.8 10 6.52 22.3 17 30
UL824-894 19.4 10 3.98 25.4 17 30
UL 698-716 19.1 10 3.52 25.6 17 30
UL776-787 19.6 10 3.52 26.1 17 30
DL2110-2155 7.2 6 2.98 10.2 na 17
DL1930-1995 7.3 6 2.83 10.5 na 17
DL869-894 7.4 3 2.12 8.2 na 17
DL:728-746 7.4 3 2.05 8.4 na 17
DL 746-757 8.7 3 2.05 9.7 na 17
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Section 5.5 power

Pulse GSM 4.1 MHz AWGN
Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -33.4 18.8 52.2 -33.6 17.5 51.1
UL1850-1915 -34.7 18.1 52.8 -33.4 18.9 52.3
ULS24-894 -30.4 18.2 48.6 -28.8 18.6 47.4
UL 698-716 -28.8 19.7 48.5 -29.0 19.4 48.4
UL776-787 -28.2 19.8 48.0 -28.2 19.3 47.5
DL2110-2155 -46.6 11.2 57.8 -51.6 6.1 57.7
DL1930-1995 -48.6 8.8 57.4 -49.9 7.2 57.1
DL869-894 -46.3 10.0 56.3 -46.4 8.3 54.7
DL:728-746 -46.0 11.4 57.4 -49.4 6.3 55.7
DL 746-757 -41.7 11.3 53.0 -43.2 9.4 52.6

Note: The booster went into Transmitter off mode at Max input power of +0dBm (UL) and -20dBm (DL).
Results presented on the above table are at 1 dB below the Transmit off RF input level. This table it is for reference
only.
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AWGN

3 Agilent 08:34:46 Jan 7, 2016 RL

Rel 20 dBm #Alten 20 dB
Vg | Average

Span 10 MHz
#VBW 1 MHz Sweep 2.92 ms (601 pis)

Channel Power Power Speciral Density

19.08dBm  /4.1000 MHz -47.05 dBm/Hz

7.2_Power_UL_698-716_AWGN

Span 10 MHz
#VBW 1 MHz Sweep 2.92 ms (601 pis)

Channel Power Power Speciral Density

19.30dBm  /4.1000 MHz -46.83 dBm/Hz

7.2_Power_UL_698-716_AWGN-Max
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= Agilent 08:36:38 Jan 7, 2016 RL

Rel 20 dBm #Atten 20 dB
Average '

#Avg

Cenfer 782.520 MHz A Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

19.59dBm  /4.1000 MHz -46.53 dBm/Hz

7.2_Power_UL_776-787_AWGN

#Atten 20 dB

Cenfer 782.520 MHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

19.31dBm  /4.1000 MHz -46.81 dBm/Hz

7.2_Power_UL_776-787_AWGN-Max
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3 Agilent 08:30:50 Jan 7,2016 R L

Rel 20 dBm #Atten 20 dB
Average '

#Avg

Cenfer 830.000 MHz A Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

19.41dBm  /4.1000 MHz -46.71 dBm/Hz

7.2_Power_UL_824-849 AWGN

#Atten 20 dB

Cenfer 830.000 MHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

18.61dBm  /4.1000 MHz -47.51 dBm/Hz

7.2_Power_UL_824-849 AWGN-Max
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Cenfer 1.721 230 GHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

18.80dBm  /4.1000 MHz -47.33 dBm/Hz

7.2_Power_UL_1710-1755_AWGN

#Atten 20 dB

Cenfer 1.721 230 GHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

17.54dBm  /4.1000 MHz -48.59 dBm/Hz

7.2_Power_UL_1710-1755_AWGN-Max
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Cenfer 1.870 150 GHz
#Res BW 100 kHz #VBW 1 MHz

18.82dBm  /4.1000 MHz

Channel Power Power Speciral Density

Span 10 MHz
Sweep 2.92 ms (601 pls)

-47.31 dBm/Hz

7.2_Power_UL_1850-1915_AWGN

Cenfer 1.870 150 GHz
#Res BW 100 kHz #VBW 1 MHz

18.86 dBm  /4.1000 MHz

Channel Power Power Speciral Density

Span 10 MHz
Sweep 2.92 ms (601 pls)

-47.27 dBm/Hz

7.2_Power_UL_1850-1915_AWGN-Max
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3 Agilent 08:56:56 Jan 7, 2016 R L

Rel 20 dBm #Atten 20 dB
Average '

#Avg

Cenfer 743.500 MHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

7.42 dBm /4.1000 MHz -58.71 dBm/Hz

7.2_Power_DL_728-746_AWGN

#Alten 20 dB

Cenfer 743.500 MHz A Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

6.29 dBm / 4.1000 MHz -59.84 dBm/Hz

7.2_Power_DL_728-746_AWGN-Max
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3 Agilent 09:08:23 Jan 7, 2016 RL

#Alten 20 dB

Cenfer 751.500 MHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

8.69 dBm /4.1000 MHz -57.44 dBm/Hz

7.2_Power_DL_746-757_AWGN

#Atten 20 dB

AR | i s s

Cenfer 751.500 MHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

9.37 dBm /4.1000 MHz -56.76 dBm/Hz

7.2_Power_DL_746-757_AWGN-Max
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¥ Agilent 08:51:41 Jan 7, 2016 R L

Rel 20 dBm #Atten 20 dB
Average

#Avg

Cenfer 880,420 MHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

7.35dBm /4.1000 MHz -58.78 dBm/Hz

7.2_Power_DL_869-894_ AWGN

#Atten 20 dB

Cenfer 880,420 MHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

8.34 dBm /4.1000 MHz -57.79 dBm/Hz

7.2_Power_DL_869-894 AWGN-Max
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¥ Agilent 08:47:19 Jan 7, 2016 R L

#Alten 20 dB

Cenfer 1.960 550 GHz ; Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

7.33 dBm /4.1000 MHz -58.79 dBm/Hz

7.2_Power_DL_1930-1995_AWGN

#Atten 20 dB

Cenfer 1.960 550 GHz » Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

7.24 dBm /4.1000 MHz -58.88 dBm/Hz

7.2_Power_DL_1930-1995_ AWGN-Max
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¥ Agilent 08:44:26 Jan 7, 2016

#Alten 20 dB

Cenfer 2.150 000 GHz
#Res BW 100 kHz #VBW 1 MHz

Channel Power

7.21 dBm /4.1000 MHz

R L

Span 10 MHz
Sweep 2.92 ms (601 pls)

Power Speciral Density

-58.92 dBm/Hz

7.2_Power_DL_2110-2155_AWGN

Cenfer 2.150 000 GHz
#Res BW 100 kHz #VBW 1 MHz

Channel Power

6.11 dBm /4.1000 MHz

Span 10 MHz
Sweep 2.92 ms (601 pls)

Power Speciral Density

-60.02 dBm/Hz

7.2_Power DL_2110-2155_AWGN-Max
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GS

Ch Freq 701.72 MHz Trig RFB

#Aften 30 dB

613.9s

#VBW 1 MHz Sweep 640 s (601 pts)

Arrplitude Threshold
Current Data
Output Pwr
19.28 dBm

Output Power 00

(Measured Burs! Width)

19.09 dBm

Full Burst Width

Min Pt
-6.56 dBm

Max Pt

572.9 s 19.65 dBm

= | Freq/Channel

| Invalid separator ' o —

Center Freq
701.720000 MHz

Start Freq
701.720000 MHz

Slop Freq
701.720000 MHz

CF Step
300.000000 kHz

Auto Man

Freq Ofiset
0.00000000 Hz

7.2_Power_UL_698-716_GSM

= Agilent 13:36:36 Jan 6, 2016

Ch Freq 701.72 MHz Trig RFB

#Aften 30 dB

61398

#VBW 1 MHz Sweep 640 s (601 pts)

Anrplitude Threshold
Current Data
Output Pwr
19.98 dBm

-30.00 dB

Output Power

(Measured Burs! Width)

19.66 dBm

Full Burst Width

Min Pt
0.13dBm

Max Pt

572.9 s 20.34 dBm

- | BWAy
Res BW
300.0 kHz
VBW/IRBW
1.00000
Auto Man
Average
100
on off
Avg/VBW Type
Pwr (RMS)
Auto M%n~
Span/RBW
106
Auto Man

| Fle Operation Status, C:\TEMP.WMF file saved

7.2_Power_UL_698-716_GSM-Max
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Ch Freq

782.52 MHz

#Aiten 30 dB

#VBW 1 MHz

Output Power

(Measured Burst Width)

19.38 dBm

Full Burst Width

Current Data
Output Pwr

57188 19.73 dBm

| Invalid separator

Anrplitude Threshold

Max Pt
20.09 dBm

= IFreq/ChanneI
: Center Freq
Tig_REB | 755520000 MHz
Start Freq
782.520000 MHz
Slop Freq
782.520000 MHz
CF Step
300.000000 kHz
Auto Man
Freq Ofiset
613.9.u5 0.00000000 Hz
Sweep 640 ys (601 pts)
-30.00 dB
Min Pt
4.28 dBm

7.2_Power_UL_776-787_GSM

% Agilent 13:42:18 Jan 6, 2016

Ch Freq 782.52 MHz

Burst Power

#Aften 30 dB

#VBW 1 MHz

Anmplitude Threshold
Current Data
Output Pwr
20.06 dBm

| Output Power

(Measured Burs! Width)

19.80 dBm

Full Burst Width

| File Operation Status, C:\TEMF.WMF file saved i ]

571.8 us

R L

Max Pt
20.43 dBm

| Freg/Channel

Center Freq

Trig _RFB | 765520000 MH2

Start Freq
782.520000 MHz

Stop Freq
782.520000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Offset
0.00000000 Hz

-30.00 dB

Min Pt
3.62dBm

7.2_Power_UL_776-787_GSM-Max
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Center Freq

Ch Freq 830 MHz 830.000000 MHz

Start Freq
830.000000 MHz

Mki1 604.8 ys
#Atten 30 dB 5.014 dBrr

Slop Freq
830.000000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
0.00000000 Hz

-26.09 ys 613.9s
Res BW 300 kHz #VBW 1 MHz Sweep 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB

(Measured Burst Width) Current Data

18.10 dBm Output Pwr Max Pt Min Pt
Full Burst Width 572.9us 18.16 dBm 18.51 dBm -2.05 dBm

| Invalid separator

7.2_Power_UL_824-849_GSM

% Agilent 13:30:47 Jan 6, 2016 =l | Marker
Select Marker

Ch Freq 830 MHz 1 2 3 4
Burst Power A e |

e - - % ] Vo
#Atten 30 dB i

Delta

Delta Pair
(Tracking Ref)
Ref A
Span Pair
61398 Span Center
#VBW 1 MHz 640 s (601 pts)

Output Power Anpltude Threshold -30.00 dB off
(Measured Burst Widtt Current Data ——

18.20 dBm Output Pwr Max Pt Min Pt More

Ful Burst Width 57188 18.20 dBm 18.56 dBm -0.06 dBm 1of2

Flle Cperation Status, C\TEMP.WMF file saved
7.2_Power_UL_824-849 _GSM-Max
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= Agilent 13:16:56 Jan 6, 2016 R L | Freg/Channel

- Center Freq
Ch Freq 1.72123 GHz T”g RFB 172123000 GHz

Burst Power e i)
1.72123000 GHz

#Aften 30 dB

Slop Freq
1.72123000 GHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
0.00000000 Hz

-26.09 ys 613.9s
Res BW 300 kHz #VBW 1 MHz Sweep 640 s (601 pts)

| Output Power Amplitude Threshold -30.00 dB

(Measured Burst Width) Current Data

18.52 dBm Output Pwr Max Pt Min Pt
Ful Burst Width 57188 18.49 dBm 18.84 dBm 0.07 dBm

| Invalid separator

7.2_Power_UL_1710-1755_GSM

| Freg/Channel

Center Freq

Ch Freq 1.72123 GHz Trig RFB 172123000 GHz

Buist Power [Averagesitoo | |

Start Freq
1.72123000 GHz

#Aften 30 dB
Slop Freq
1.72123000 GHz

CF Siep
300.000000 kHz
Auto Man

Freq Ofiset

61398 0.00000000 Hz

#VBW 1 MHz 640 us (601 pts)

Ou’[put Power Arrplitude Threshold -30.00 dB : 0

(Measured Burst Width) Current Data

18.77 dBm Output Pwr Max Pt Min Pt
| Full Burst Width 571.8 8 18.76 dBm 19.12dBm 2.85dBm

V

| File Operation Status, C:\TEMF.WMF file saved

7.2_Power_UL_1710-1755_GSM-Max
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| Freg/Channel

Center Freq
1.87015000 GHz

Ch Freq 187015 GHz Trig RFB

Start Freq

1.87015000 GHz
Mkl 199.5 ys

#Aften 30 dB 17.938 dBrr
Slop Freq
1.87015000 GHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset

613.9.8 0.00000000 Hz

#VBW 1 MHz Sweep 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB

(Measured Burst Width) Current Data

17.91 dBm Output Pwr Max Pt Min Pt
Full Burst Width 572.9us 18.07 dEm 18.44 dBm -237 dBm

| Invalid separator — ——

7.2_Power_UL_1850-1915_GSM

5 Agilent 13:23:25 Jan 6, 2016 | Freq/Channel

Center Freq

Ch Freq 1.87015 GHz 1.87015000 GHz

Start Freq
1.87015000 GHz

#Aften 30 dB
Stop Freq
1.87015000 GHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
0.00000000 Hz
#VBW 1 MHz

Ou’[put Power Amplitude Threshold -30.00 dB

(Measured Burst Width) Current Data

18.12 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 18.12 dBm 18.46 dBm 1.54 dBm

| File Operation Status, C:\TEMF.WMF file saved

7.2_Power_UL_1850-1915_GSM-Max
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% Agilent 10:20117 Jan 6, 2016 [Fre

Ch Freq 743.5 MHz Trig RFB

#Aiten 20 dB

30

613.9s

#VBW 1 MHz pts)

Sweep 640 us (601

Arrplitude Threshold
Current Data
Output Pwr
10.36 dBm

-30.00 dB

Output Power

(Measured Burs! Width)

10.35dBm

Max Pt
10.70 dBm

Min Pt

Full Burst Width 5729 s -14.74 dBm

| Fle Operation Status, C:\TEMF.WMF file saved

Center Freq
743.500000 MHz

743.500000 MHz

743.500000 MHz

Auto

0.00000000 Hz

g/Channel

Start Freq

Slop Freq

CF Step
0.000000 kHz
Man

Freq Ofiset

7.2_Power_DL_728-746_GSM

s Agilent 10:2151 Jan 6, 2016 [Fre

Ch Freq 743.5 MHz

Burst Power

#Aiten 20 dB

#VBW 1 MHz

Anrplitude Threshold -30.00 dB

Output Power

(Measured Burs! Width)

11.43 dBm

Full Burst Width

Current Data
Output Pwr
11.50 dBm

Max Pt
11.80 dBm

Min Pt

572.9 us -16.54 dBm

Center Freq
743.500000 MHz

743.500000 MHz

743.500000 MHz

300.000000 kHz
Auto

0.00000000 Hz

| File Operation Status, C:\TEMF.WMF file saved o ]

g/Channel

Start Freq

Slop Freq

CF Step

Man

Freq Offset

7.2_Power_DL_728-746_GSM-Max
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% Agilent 10:24:54 Jan 6, 2016 R8sl IFreq/ChanneI

Center Freq
751.500000 MHz

Ch Freq 751.5 MHz Trig RFB

Start Freq
751.500000 MHz
#Atten 20 dB T
Slop Freq
751.500000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
0.00000000 Hz

-26.09 ys 613.9s
Res BW 300 kHz #VBW 1 MHz Sweep 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB

(Measured Burst Width) Current Data

11.64 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 18 11.65 dBm 12.00 dBm -6.51 dBm

| Invalid separator —— ——

7.2_Power_DL_746-757_GSM

| Freq/Channel

Center Fregq
Ch Freq 751.5 MHz 751.500000 MHz

Burst Power

Start Freq
751.500000 MHz

#Aften 20 dB
Slop Freq
751.500000 MHz

CF Siep
300.000000 kHz
Auto Man

Freq Ofiset

613948 0.00000000 Hz

#VBW 1 MHz 640 us (601 pts)

Ou’[put Power Amplitude Threshold -30.00 dB

(Measured Burs! Width) Current Data

11.30 dBm Output Pwr Max Pt Min Pt
Full Burst Width 5718 us 11.08 dBm 11.41 dBm -6.97 dBm

| Flle Operation Status, C:\TEMP.WMF file saved

7.2_Power_DL_746-757_GSM-Max
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3= Agilent 10:1254 Jan 6, 2016 R L

Ch Freq 880.42 MHz Trig RFB

-26.09 ys 613.9s
Res BW 300 kHz #VBW 1 MHz Sweep 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB

(Measured Burst Width) Current Data

9.64 dBm Output Pwr Max Pt Min Pt
Full Burst Width 572.9 8 9.66 dBm 10.00 dBm -19.90 dBm

| Freq/Channel

| Invalid separator = |

Center Freq
880.420000 MHz

Start Freq
880.420000 MHz

Slop Freq
880.420000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
0.00000000 Hz

7.2_Power_DL_869-894_GSM

Agilent 10:14:36 Jan 6, 2016

Ch Freq 880.42 MHz

#VBW 1 MHz 640 s (601

Output Power Amplitude Threshold -30.00 dB

(Measured Burs! Width) Current Data

9.95 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 11.31 dBm 11.66 dBm -4.90 dBm

| Flle Operation Status, C:\TEMF.WMF file saved

| Freq/Channel

Center Fregq
880.420000 MHz

Start Freq
880.420000 MHz

Slop Freq
880.420000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Offset
0.00000000 Hz

7.2_Power_DL_869-894_GSM-Max
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= Agilent 10:09:02 Jan 6, 2016

Ch Freq 1.96055 GHz

0550000 GHz

#Aiten 20 dB

-26.09 s
Res BW 300 kHz

61398
pts)

#VBW 1 MHz Sweep 640 s (601

Arrplitude Threshold -30.00 dB
Current Data

Output Pwr Max Pt Min Pt

10.73 dBm 11.06 dBm -4.69 dBm

Output Power
(Measured Burst Width)

10.71 dBm

Full Burst Width 571.8 s

| Freg/Channel

| Invalid separator m=— ]

Center Freq
1.96055000 GHz

Start Freq
1.96055000 GHz

Slop Freq
1.96055000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Ofiset
0.00000000 Hz

7.2_Power_DL_1930-1995_GSM

e
rrS

Agilent 10:10:31 Jan 6, 2016

Ch Freq 1.96055 GHz

#Aiten 20 dB

#VBW 1 MHz 640 s (601

Output Power

(Measured Burst Width)

Anplitude Threshold -30.00 dB
Current Data
Output Pwr Max Pt Min Pt

8.76 dBm 9.12dBm -13.76 dBm

8.76 dBm

Full Burst Width

572.9 s

| Flle Operation Status, C\TEMP.WMF file saved

_ | Freq/Channel

Center Freq
1.96055000 GHz

Start Freq
1.96055000 GHz

Slop Freq
1.96055000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

7.2_Power_DL_1930-1995_GSM-Max
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3 Agilent 10:01:01 Jan 6, 2016 R T |Freg/Channel

Ch Freq 215 GHz Trig RFB 2%%%%'0?2%2
| urst Power

| Center 2.150000000 GHz | stanFeeq
- 2.15000000 GHz

#Aiten 20 dB
Slop Freq
215000000 GHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset

-26.09 s 613.9 5 0.00000000 Hz

Res BW 300 kHz #VBW 1 MHz Sweep 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB

(Measured Burst Width) Current Data

11.21 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 11.11 dBm 11.46 dBm -7.19.dBm

| File Operation Status, C:\TEMFP.WMF file saved

7.2_Power_DL_2110-2155_GSM

Agilent 10:03:23 Jan 6, 2016 | Freg/Channel
Center Fref
ChFreq 215CHz 245000000 GHz

Burst Power

Start Freq
215000000 GHz

#Atten 20 dB
Slop Freq
2.15000000 GHz

CF Step
300.000000 kHz
Auto Man

Freq Offset

61398 0.00000000 Hz

#VBW 1 MHz 640 us (601 pts)

Output Power Amrplitude Threshold -30.00 dB

(Measured Burst Width) Current Data

11.22 dBm Output Pwr Max Pt Min Pt
Full Burst Width 5718 us 11.23 dBm 11.55 dBm -4.39 dBm

| Flle Operation Status, C:\TEMP.WMF file saved

7.2_Power_DL_2110-2155_GSM-Max
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. TestConditions/Setwp

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.3 Maximum Booster Gain

Work Order #: 98021 Date: 01/06/2016
Test Type: Conducted Emissions Time: 10:01:01
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 20.8°C, Relative Humidity: 42%, Pressure: 101.2 kPa
The test was performed in accordance with section 7.3 of the FCC document: 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0
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Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
AN02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

. SsummaryofResuts

Pass: Summarized in table below.

Pre AGC Pre AGC
Pulse GSM 4.1 MHz AWGN
Frequency Input Output *Gain Input Output *Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -48.4 18.5 66.9 -47.5 18.8 66.3
UL1850-1915 -49.8 17.9 67.7 -49.2 18.8 68.0
ULS24-894 -45.3 18.1 63.4 -44.4 19.4 63.8
UL 698-716 -42.9 19.1 62.0 -43.6 19.1 62.7
UL776-787 -42.2 19.4 61.6 -43.0 19.6 62.6
DL2110-2155 -54.6 11.2 65.8 -58.6 7.2 65.8
DL1930-1995 -54.7 10.7 65.4 -57.2 7.3 64.5
DL869-894 -50.8 9.6 60.4 -52.9 7.4 60.3
DL:728-746 -49.0 10.4 59.4 -51.0 7.4 58.4
DL 746-757 -45.1 11.6 56.7 -48.2 8.7 56.9

*Fixed Booster maximum gain shall not exceed 6.5 dB + 20 Log10 (Frequency), where Frequency is the uplink mid-
band frequency of the supported spectrum bands in MHz

Puse GSM | | Limit (dB)
UL gain vs DL gain 1710/2110 1.1 0.5 9.0
UL gain vs DL gain 1850/1930 2.3 3.5 9.0
UL gain vs DL gain 824/869 3.0 3.6 9.0
UL gain vs DL gain 776/728 2.6 4.3 9.0
UL gain vs DL gain 776/746 4.8 5.7 9.0
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. TestConditions/Setwp

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.4 Intermodulation Product

Work Order #: 98021 Date: 01/06/2016
Test Type: Conducted Emissions Time: 14:18:04
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 20.8°C, Relative Humidity: 42%, Pressure: 101.2 kPa
The test was performed in accordance with section 7.4 of the FCC document: 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0
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Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date

ANP06138 Cable 32022-29094K- 3/18/2015 3/18/2017
29094K-72TC

ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC

ANP06710 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

AN02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

ANCO00087 Combiner 44000 01/09/2014 01/9/2016

Summary of Results

Pass: All intermodulation products are measured below -19dbm limit.

Max Inter modulation product

Frequency Pre AGC AGC+10dB Limit
(MHz) (dBm) (dBm) (dBm)
UL1710-1755 -28.45 -28.40 -19.0
UL1850-1915 -29.39 -27.44 -19.0
UL824-894 -26.80 -28.07 -19.0
UL 698-716 -35.26 -33.82 -19.0
UL776-787 -37.35 -36.17 -19.0
DL2110-2155 -52.98 -52.46 -19.0
DL1930-1995 -34.76 -34.61 -19.0
DL869-894 -43.66 -42.48 -19.0
DL:728-746 -43.62 -37.28 -19.0
DL 746-757 -44.71 -35.06 -19.0
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e
EeS

Agilent 14:35:52 Jan 6, 2016

Rel 20 dBm

#Avg

o Average
10

#Aiten 20 dB

. vy
A v
| T euspu | BRI | VPSR B LN

Center 707.000 MHz

#Res BW 3 kHz #VEW 10 kHz

P ._J,.m s ‘»M,.n.r. Anryrdad Wt e

R L
Mkr1 707.900 MHz
-35.257 dBm

Span 5 MHz
Sweep 1.667 s (601

7.4_Intermod_UL_698-716MHz

e
BS

Agilent 14:37:48 Jan 6, 2016

#Aften 20 dB

——F

Cenfer 707.000 MHz

#Res BW 3 kHz #VEW 10 kHz

R L
Mkr1 707.900 MHz
-33.817 dBm

Span 5 MHz

7.4 _Intermod_UL_698-716MHz+10dB
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3 Agilent 14:44:25 Jan 6, 2016

#Aiten 20 dB

R |

Center 781.500 MHz

v | Pyl AT ey

#Res BW 3 kHz #VEW 10 kHz

R L
Mkr1 783.000 MHz
-37.348 dBm

Span 5 MHz

7.4_Intermod_UL_776-787MHz

= Agilent 14:42:46 Jan 6, 2016

Rel 20 dBm #Atten 20 dB
™9 | Marker

783.000000 MHz

-36.173 dBm

Center 781.500 MHz

#Res BW 3 kHz #VEW 10 kHz

R L
Mkr1 783.000 MHz
-36.173 dBm

TR R

Span SW—
Sweep 1.667 s (601

7.4 _Intermod_UL_776-787MHz+10dB
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e
PR

Agilent 14:30:38 Jan 6, 2016

Rel 20 dBm

Marker
835.600000 MHz
-26.800 dBm

#Aiten 20 dB
#Avg

/

/

) W
M,-_nr-_,».,) b _-¢,~.¢~.\/NJ \rrA sl Wit R it

Center 836.500 MHz

#Res BW 3 kHz #VEW 1

\

R L
Mkr1 835.600 MHz
-26.800 dBm

/ \,
/
AP J‘
\‘L, oy v/ ]\ R j U “JL_ PURISTN | S SIRSUEY 5 | Sy —

Span 5 MHz

0 kHz Sweep 1.667 s (601

7.4_Intermod_UL_824-849MHz

Agilent 14:32:00 Jan 6, 2016

#Aiten 20 dB

Center 836.500 MHz
#Res BW 3 kHz

#VEW 10 kHz

R L
Mkr1 835.600 MHz
-28.070 dBm

1]
ok JURe L g ¢ | S

Span 5 MHz
Sweep 1.667 s (601

7.4 _Intermod_UL_824-849MHz+10dB
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3 Agilent 14:18:04 Jan 6, 2016

oA LN AN St

Center 1.732 500 GHz
#Res BW 3 kHz

R L
Mkr1 1.731 600 GHz
-28.449 dBm

#Alten 20 dB

1 ANFA

Wb

|

PAN W NS SPPDISIPIIPAPY | SV

Span 5 MHz

#VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_UL_1710-1755MHz

3 Agilent 14:21:54 Jan 6, 2016

o= b,

Center 1.732 500 GHz
#Res BW 3 kHz

R L
Mkr1 1.731 600 GHz

#Aiten 20 dB -28.402 dBm

|

A (R VERIPRRPY | NURRSSReT B | X

Span 5 MHz
Sweep 1.667 s (601

#VEW 10 kHz

7.4_Intermod_UL_1710-1755MHz+10dB
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3 Agilent 14:25:52 Jan 6, 2016 R

Rel 20 dBm

Marker
1.881600000 GHz
-29.388 dBm

#Aiten 20 dB
#Avg

[
| \J__J'L./ \

J

| SUTSOP | ,.r»umh__ — %
o s i I b

Cenfer 1.882 500 GHz

#Res BW 3 kHz #VEW 10 kHz

! SPPTRRERE | I NGRS CUGDURSIRCINED | eor

L
Mkr1 1.881 600 GHz
-29.388 dBm

Span 5 MHz
Sweep 1.667 s (601

7.4_Intermod_UL_1850-1915MHz

Agilent 14:27:20 Jan 6, 2016 R

#Aiten 20 dB

‘1 \

\ J
\
"
e L o) (R N e

Span 5 MHz
Sweep 1.667 s (601

| VISR | 1 PRetn .,M,.w_,,-,_rt,, ™|

Center 1.882 500 GHz

#Res BW 3 kHz #VEW 10 kHz

L
Mkr1 1.881 600 GHz
-27.438 dBm

7.4_Intermod_UL_1850-1915MHz+10dB
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#Alten 10 dB

VEC
736.100000 MHz
-43.619 dBm

Center 737.000 MHz

#Res BW 3 kHz #VEW 10 kHz

Mkr1 736.100 MHz
-43.619 dBm

7.4_Intermod_DL_728-746MHz

e
Bl

Agilent 15:07:54 Jan 6, 2016

Rel 10 dBm
Vg | Average

#Aiten 10 dB

T L i Al A e i L,

Center 737.000 MHz

#Res BW 3 kHz #VEW 10 kHz

AL gt N A Bt Nt

R L
Mkr1 736.100 MHz
-37.281 dBm

A

Span 5 MHz

7.4_Intermod_DL_728-746MHz+10dB
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Mkt 750.600 MHz
Rel 10 dBm #Atten 10 dB -44.709 dBm

Vg | Average

\ \
7% /\

h T Y T

Center 751.500 MHz i Span 5 MHz
#iRes BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

Aeran. ..__-..v.,4{~\__~’m-

7.4_Intermod_DL_746-757MHz

= Agilent 15:11:28 Jan 6, 2016 R L
Mk 750.600 MHz
Rel 10 dBm #Aten 10 dB 35,058 dBm

Vg | Average

\ |

e hond hob

Center 751.500 MHz Span 5 MHz
#Res BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_DL_746-757MHz+10dB

Report
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3 Agilent 15:01:22 Jan 6, 2016

#Alten 10 dB

VEC
880.600000 MHz
-43.664 dBm

\

Center 881.500 MHz”
#Res BW 3 kHz

\
A A oA b '/ \‘v-vw—v, - J \

#VEW 10 kHz

R L
Mkr1 880.600 MHz
-43.664 dBm

A
T PN L S DR

Span 5 MHz
Sweep 1.667 s (601

7.4_Intermod_DL_869-894MHz

= Agilent 15:03:06 Jan 6, 2016

Rel 10 dBm

#Avg
Log Average

10 10
B/

offst

10.9

B

#Aiten 10 dB

AN s AN b smntn S »vl Ve

| SV AR

Center 881.500 MHz
#Res BW 3 kHz

#VEW 10 kHz

R L
Mkr1 880.600 MHz
-42.479 dBm

Rkt Vv,..ﬂqvw,.\,“‘hﬂw\wﬂ

Span 5 MHz

7.4_Intermod_DL_869-894MHz+10dB
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3 Agilent 14:55:58 Jan 6, 2016 RL
Mkr1 1.961 600 GHz
Rel 10 dBm #Atten 10 dB -34.759 dBm

g | Average

|
N»_,\,»_»J.J.f”" ‘»-‘Ar\~\\,<l N v > e \ pray ’L
v - B S L PG SRPRVPRY, ST VSRVOPpeR Y A

Center 1.962 500 GHz Span 5 MHz
#iRes BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_DL_1930-1995MHz

= Agilent 14:57:34 Jan 6, 2016 R L
Mkr1 1.961 600 GHz
Rel 10 dBm #Atten 10 dB -34.612 dBm

Vg | Average

‘- P A
v ML LA PV AANA A A Ay

Center 1.962 500 GHz Span 5 MHz
#iRes BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_DL_1930-1995MHz+10dB
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3 Agilent 14:50:35 Jan 6, 2016 RL
Mk 2.133 400 GHz
#Atten 10 dB -52.978 dBm

M A A A ! WA A i S -~.<-:~r~r-w*JL—‘—»~-«~.u

\

Center 2.132 500 GHz Span 5 MHz
#Res BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_DL_2110-2155MHz

= Agilent 14:52:51 Jan 6, 2016 R L
Mkr1 2.133 400 GHz
Rel 10 dBm #Atten 10 dB -52.457 dBm

g | Average

A

/ \
Wi Ve Aan i s Ry A, o N_.,.»‘W,_w,,r\JL-.-q—WA,

Center 2.132 500 GHz Span 5 MHz
#iRes BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_DL_2110-2155MHz+10dB
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.5 Out-of-band Emissions

Work Order #: 98021 Date: 01/07/2016
Test Type: Conducted Emissions Time: 09:28:25
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22

UL: 824-849MHz

DL: 869-894MHz

Part 24

UL: 1850-1915MHz

DL: 1930-1995MHz

Part 27

UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 21.2°C, Relative Humidity: 42%, Pressure: 101.2 kPa

The test was performed in accordance with section 7.5 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0
Additional plots taken at 1dB before EUT shuts down and before reaching the maximum input level indicated in
section 5.5 of above document.

- Maximum uplink transmitter test levels for fixed wideband consumer signal booster: +0 dBm

- The maximum downlink input level for all device types is —20 dBm

Lower RBW was used as applicable per rule part, in addition integration power function of the Spectrum
Analyzers’ Adjacent Channel Power tool was used to show compliance in instances where accuracy can be
improved by integrating power measured in smaller RBW and linearly summed into standard bandwidth.

Used for testing the alternative test modulation types:
* CDMA (alternative 1.25 MHz AWGN¥*)
*LTE 5 MHz (alternative 4.1 MHz AWGN¥*)
*AWGN test signal, the bandwidth was measured 99% occupied bandwidth.
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Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
AN02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: as indicated in plots above, all OBE are under the limit of -19dBm.

GSM
Low High
Out of Band Emission Out of Band Emission
Frequency Pre AGC Max input Limit Frequency Pre AGC Max input Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -24.54 -24.56 -19.0 UL1710-1755 -25.92 -26.62 -19.0
UL1850-1915 -24.92 -25.45 -19.0 UL1850-1915 -31.62 -29.80 -19.0
UL824-894 -24.43 -24.54 -19.0 UL824-894 -26.65 -26.63 -19.0
UL 698-716 -25.81 -25.66 -19.0 UL 698-716 -25.95 -24.55 -19.0
UL776-787 -26.40 -24.94 -19.0 UL776-787 -25.66 -25.27 -19.0
-20dBm -20dBm

DL2110-2155 -37.13 -37.04 -19.0 DL2110-2155 -38.22 -37.12 -19.0
DL1930-1995 -36.24 -35.47 -19.0 DL1930-1995 -39.11 -39.00 -19.0
DL869-894 -36.19 -35.12 -19.0 DL869-894 -37.45 -36.81 -19.0
DL:728-746 -33.96 -34.22 -19.0 DL:728-746 -36.82 -35.47 -19.0
DL 746-757 -37.19 -35.65 -19.0 DL 746-757 -37.92 -36.55 -19.0
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CDMA
Low High
Out of Band Emission Out of Band Emission
Frequency Pre AGC Max input Limit Frequency Pre AGC Max input Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -31.94 -27.99 -19.0 UL1710-1755 -37.99 -37.26 -19.0
UL1850-1915 -34.06 -33.19 -19.0 UL1850-1915 -43.54 -43.50 -19.0
UL824-894 -29.74 -29.04 -19.0 UL824-894 -33.82 -33.77 -19.0
UL 698-716 -48.47 -47.44 -19.0 UL 698-716 -45.71 -44.31 -19.0
UL776-787 -46.32 -45.04 -19.0 UL776-787 -46.57 -46.76 -19.0
-20dBm -20dBm
DL2110-2155 -50.50 -54.99 -19.0 DL2110-2155 -48.27 -50.45 -19.0
DL1930-1995 -43.49 -44.59 -19.0 DL1930-1995 -44.80 -46.06 -19.0
DL869-894 -51.48 -52.17 -19.0 DL869-894 -55.04 -54.96 -19.0
DL:728-746 -49.49 -45.90 -19.0 DL:728-746 -53.77 -46.20 -19.0
DL 746-757 -53.45 -48.00 -19.0 DL 746-757 -56.82 -49.38 -19.0
LTE
Low High
Out of Band Emission Out of Band Emission
Frequency Pre AGC Max input Limit Frequency Pre AGC Max input Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -27.89 -28.02 -19.0 UL1710-1755 -34.60 -35.38 -19.0
UL1850-1915 -32.39 -32.40 -19.0 UL1850-1915 <-39.00 <-39.00 -19.0
UL824-894 -31.55 -29.41 -19.0 UL824-894 -36.15 -32.78 -19.0
UL 698-716 -31.29 -31.44 -19.0 UL 698-716 -34.63 -33.17 -19.0
UL776-787 -33.77 -31.41 -19.0 UL776-787 -33.28 -30.52 -19.0
-20dBm -20dBm
DL2110-2155 <-39.00 <-39.00 -19.0 DL2110-2155 <-39.00 <-39.00 -19.0
DL1930-1995 <-39.00 <-39.00 -19.0 DL1930-1995 <-39.00 <-39.00 -19.0
DL869-894 <-39.00 <-39.00 -19.0 DL869-894 <-39.00 <-39.00 -19.0
DL:728-746 <-39.00 <-39.00 -19.0 DL:728-746 <-39.00 <-39.00 -19.0
DL 746-757 <-39.00 <-39.00 -19.0 DL 746-757 <-39.00 <-39.00 -19.0
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CDMA

Mkr1 716.006 8 MHz
#Aiten 30 dB -44.315 dBm

Stop 716.300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_698-716MHz_H_Max

= Agilent 13:06:02 Jan 7,2016 R L
Mkr1 716.015 0 MHz
#Atten 30 dB -45.708 dBm

Stop 716.300 0 MHz
#VBW 100 kHz Sweep 1 ms (601 pis|

7.5_OBE_UL_698-716MHz_H_PreAGC
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2= Agilent 13:04:46 Jan 7, 2016

#Alten 30 dB

#VBW 100 kHz

R L

Mkr1 698.000 0 MHz
-47.444 dBm

#Alten 30 dB

#VBW 100 kHz

Mkr1 698.000 0 MHz
-48.468 dBm

Stop 698.000 0 MHz

7.5_OBE_UL_698-716MHz_L_PreAGC
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Mkr1 787.012 8 MHz
#Aiten 30 dB -46.761 dBm

Stop 787.300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_776-787MHz_H_Max

= Agilent 13:10:31 Jan 7, 2016 R L

Mkr1 787.012 8 MHz
#Atten 30 dB -46.571 dBm

Stop 787.300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_776-787MHz_H_PreAGC
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= Agilent 13:09:19 Jan 7, 2016

#Alten 30 dB

#VBW 100 kHz

R L

Mkr1 775.971 1 MHz
-45.044 dBm

Stop 776.000 0 MHz

7.5_OBE_UL_776-787MHz_L_Max

- Agilent 13:08:21 Jan 7, 2016

#Alten 30 dB

#VBW 100 kHz

R L

Mkr1 775.984 1 MHz
-46.323 dBm

Stop 776.000 0 MHz

7.5_OBE_UL_776-787MHz_L_PreAGC
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Mkr1 849.009 5 MHz
#Aiten 30 dB -33.772 dBm

S AT o WAV NP A A A

Stop 849.300 0 MHz
#VBW 300 kHz

Mkr1 849.009 5 MHz
#Aiten 30 dB -33.818 dBm

T A AN AR WNAAL M A 4 SASALAANNANA NN

swp | 849.009500 MHz
-33.818 dBm

Stop 849.300 0 MHz

#VBW 300 kHz

7.5_OBE_UL_824-849MHz_H_PreAGC
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2= Agilent 11:48:44 Jan 7, 2016 R L
Mkr1 823.993 0 MHz
#Atten 30 dB -29.042 dBm

.
ranr
A AN A A A AN AP I et L B S Vo B e

s 3 FC PN~~~ e e TV YA

Stop 824.000 0 MHz
#VBW 300 kHz

Mkr1 823.989 5 MHz
#Atten 30 dB -29.738 dBm

Stop 824.000 0 MHz
#VBW 300 kHz

7.5_OBE_UL_824-849MHz_L_PreAGC
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Mkr1 1.755 000 GHz
#Atten 30 dB » 37.256 dBm

}
312

Cenfer 1.753 750 GHz : Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS ResultsarggFreq Ciset Ref BW dgc  Lower ‘ dBc  Upper
Carrier Power, 1750 MHz 1.000 MHz 4815 3
1690d8m100 Hz 1.000 MHz 5718
125000 MHz T 1.000 MHz 6126

7.5_OBE_UL_1710-1755MHz_H_Max

Mkr1 1.755 000 GHz
#Aiten 30 dB -37.986 dBm

<295

e

N A A T e

.
\
\

Cenfer 1.753 750 GHz : Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS Results e Ref BW dBm 2 ¢Bm
Carrier Power 1.000 MHz 2 -2948

1674 dBm 1.000 MHz -3644
125000 MHz 1.000 MHz 5 23911

7.5_OBE_UL_1710-1755MHz_H_PreAGC
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Mkr1 1.710 000 GHz
-27.986 dBm

S2 | |
Cenfer 1.711 250 GHz Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)
RMS Resu [Sgragﬁeq Cilset Ref BW
Carrier Power, 1,750 MHz 1.000 MHz

193¢ ¢8m100 2750 MHz 1000 M
125000 MHz 3,750 MHz 1.000 MHz

7.5_OBE_UL_1710-1755MHz_L_Max

Mkr1 1.710 000 GHz
#Aiten 30 dB -31.941 dBm

-28.1

\\w\-\’\"’*\,«vw
—

Cenfer 1.711 250 GHz ‘ . Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS ResultsarggFreq Ciset Ref BW dgc  Lower
Carrier Power, 1,750 MHz 1.000 MHz

170008m100) 2750 MHz 1.000 M
125000 MHz 3.750 MHz 1.000 MHz

7.5_OBE_UL_1710-1755MHz_L_PreAGC
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Mki1 1.915000 GHz
#Atten 30 dB _ 43,501 dBm

¥
-358

1 ‘
MWM

| RSPV iy

Cenfer 1.913 750 GHz : Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)
RMS ResultsarggFreq Ciset Ref BW dgc  Lower ‘ Upper  ggm
Carrier Power, 17 1.000 MHz 980 9

1416 d8m1 00 1.000 MHz 0
125000 MHz | 1.000 MHz 0

7.5_OBE_UL_1850-1915MHz_H_Max

Mkt 1.915 000 GHz
43.538 dBm

Cenfer 1.913 750 GHz : Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS Resu !SjragFreq Cifset Ret BW
Camel pDV\E" 1.7 Hz 1 OC,O [,{H:
138008m100 MHz 1.000 MHz
125000 MHz WHz 1.000 MHz

7.5_OBE_UL_1850-1915MHz_H_PreAGC
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Mkr1 1.850 000 GHz
33.187 dBm

#Alten 30 dB

-323

M‘M"M
S2 |

Cenfer 1.851 250 GHz
4Res BW 100 kHz

RMS Resu [s;ragFreq Cifset Ref BW
Carrier Power, 7 Hz 1.000 MHz

1714 dgm] 00 50 MHz 1.000 MHz
1.25000 MHz 3.750 MHz 1.000 MHz

Span 8.5 NHz

VBW 1 MHz Sweep 2.52 ms (601 pls)

Lower  4gm

7.5_OBE_UL_1850-1915MHz_L_Max

Mkr1 1.850 000 GHz
#Aiten 30 dB -34.057 dBm

A M”’r-
S2| |
Cenfer 1.851 250 GHz
#Res BW 100 kHz VBW 1 MHz

RMS ResutsarggFreq cis Ref BW dBc Lower ggm
Carrier Power, 17 i 1.000 MHz -49.34

1788.d8m1 00 Hz 1.000 MHz 6030
5113

125000 MHz 1.000 MHz

Span 8.5 NHz
Sweep 2.52 ms (601 pls)

7.5_OBE_UL_1850-1915MHz_L_PreAGC
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Mkr1 746.000 3 MHz
#Aiten 20 dB -46.202 dBm

\v"“\\'v\/\-\_,-fvv\«,,‘,—\,v,\,,\_,_.

Marker
swp | 746.000300 MHz
-46.202 dBm

AN Lo P
E gl i """‘v‘\ww..m».m#\mf/v»,v\JvL S

Stop 746.300 0 MHz
#VBW 300 kHz

~/

7.5_OBE_DL_728-746MHz_H_Max

2= Agilent 13:37:45 Jan 7, 2016 RL
Mkr1 746.012 0 MHz
#Alten 20 dB -53.775 dBm

1
LR e N

P N A A AN A AN A N T S AN AN A A A A A A A A

Stop 746.300 0 MHz
#VBW 300 kHz

7.5_OBE_DL_728-746MHz_H_PreAGC
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Mkr1 727.976 1 MHz
#Aiten 20 dB -45.904 dBm

1
At A ohmnnn At AL AN B e o
At

Stop 728.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_L_Max

= Agilent 13:35:27 Jan 7,2016 RL
Mkr1 727.999 0 MHz
#Atten 20 dB -49.487 dBm

p\f-.J\—\/‘-‘l"\'V/\-\/.\r“f\ﬁl\J‘N AP AN AL

PN~ NN A

Stop 728.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_L_PreAGC
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3= Agilent 13:43:56 Jan 7, 2016 R L

Mkr1 757.009 0 MHz
#Aiten 20 dB -49.383 dBm

1
P e LI A
v NP AAAANNAIN r A, T s i Al
WS S e A A VNPV VIV
/ VW A A

Center 757.150 0 NHz Span 300 kHz
#iRes BW 100 kHz #VBW 300 kHz

7.5_OBE_DL_746-757MHz_H_Max

= Agilent 13:43:01 Jan 7, 2016 RL
Mkr1 757.009 0 MHz
#Alten 20 dB -56.821 dBm

VN/Q.,V\,,/\.,\A,N\NA,»\_.

P AL NS P piein AT S AR NI PN\ A A A S~

Center 757.150 0 NHz Span 300 kHz
#iRes BW 100 kHz #VBW 300 kHz

7.5_OBE_DL_746-757MHz_H_PreAGC

Page 77 of 221

Report No.: 98021-25



‘I\/\A"Testing the Future

LABORATORIES, INC.

3= Agilent 13:41:49 Jan 7, 2016 R L

Mkr1 745.994 5 MHz
#Alten 20 dB -48.002 dBm

1

~ e TN A< /\"V\/‘-—v—."v\\ﬁ
- SN\, /»\/\N/\Av-_hz\/ww\,/'—\ e \,J\/J\\/ M/
LMarker sy

swp | 745.994500 MHz
-48.002 dBm

Stop 746.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_746-757MHz_L_Max

2= Agilent 13:41:00 Jan 7, 2016 RL
Mkr1 745.976 1 MHz
#Alten 20 dB -53.450 dBm

1

PR O W P e e Ve e Vo v_,-/\y\—/\/\/

~_-.AVJ‘...,M~\,,~V~'V\.,\\_/\..N\M\.J\,-\/-——"\J'w—

Stop 746.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_746-757MHz_L_PreAGC
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Mkr1 894.042 3 MHz
#Aiten 20 dB -54.963 dBm

1

IV*‘M“‘-\9\\‘./\\M~‘-“‘——U‘\A~\.\,WW\._/WW\/\,_./\Q,,«\__ PPIAAARAL A A A AN

Stop 894.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_H_Max

3= Agilent 13:32.05 Jan 7, 2016 R L
Mkr1 894.035 7 MHz
#Atten 20 dB -55.041 dBm

1

Stop 894.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_H_PreAGC
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- Agilent 13:30:38 Jan 7,2016 RL

Mkr1 868.990 0 MHz
#Aiten 20 dB -52.173 dBm

P - Pt \NS NN, Nt e e Nl S
|5 S A A e i T gt A A

Stop 869.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_L_Max

= Agilent 13:29.25 Jan 7, 2016 RL
Mkr1 868.997 0 MHz
#Atten 20 dB -51.485 dBm

Stop 869.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_L_PreAGC
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e

%= Agilent 13:26:50 Jan 7, 2016

#Alten 20 dB

-434

Cenfer 1.993 750 GHz
#Res BW 100 kHz
RMS Results Lower  ggm
Carrier Power
4.59 dBm
1.25000 MHz 3.750 MHz 1.000 MHz

VBW 1 MHz

R L
Mkr1 1.995 000 GHz
46.062 dBm

Span 8.5 NHz
Sweep 2.52 ms (601 pls)
Upper  ggm

-41.48
i
-59.58

7.5_OBE_DL_1930-1995MHz_H_Max

e

%= Agilent 13:26:22 Jan 7, 2016

#Atten 20 dB

-41.0

Cenfer 1.993 750 GHz
4Res BW 100 kHz VEW 1 MHz

RMS Results Ref BW Lower

e dBm
Carrier Power ] 1.000 MHz ; 4166

262dBm MHz 1.000 MHz -4857
125000 MHz MHz 1.000 MHz 4822

R L
Mkr1 1.995 000 GHz
-44.801 dBm

PN,

Val,
s

Span 8.5 NHz
Sweep 2.52 ms (601 pls)

7.5_OBE_DL_1930-1995MHz_H_PreAGC
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3 Agilent 13:24:10 Jan 7, 2016

Mkr1 1.930 000 GHz

#Aiten 20 dB -44.585 dBm

¥

-403

S2 | |
Cenfer 1.931 250 GHz Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS Resu !Sgragﬁeq Cifset Ref BW Lower  4gm c dBm
Carrier Power, 1,750 MH; -4033 5

731d8m 100 5179

1.25000 MHz 3,750 MHz 1.000 MHz

7.5_OBE_DL_1930-1995MHz_L_Max

3 Agilent 13:23:15 Jan 7, 2016 RL

Mkr1 1.930 000 GHz

#Alten 20 dB -43.492 dBm

-398

T g
e AN A

Cenfer 1.931 250 GHz j ; Span 8.5 NHz
#Res BW 100 kHz

VBW 1 MHz
RMS Resultsykerereq cicet Ref BW Lower  4gm ¢ Upper ggm
Carrier Power 7 i

G 1 462 3976 47 4066
5.48 aam 1.90UDI2750 MK 1.00 -4626 ( 4361

2ED0D Mz 00 MHz 8 -4838 ; 43,05
125000243 497 apimn

Sweep 2.52 ms (601 pls)

7.5_OBE_DL_1930-1995MHz_L_PreAGC
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3 Agilent 13:22:13 Jan 7,2016 RL
Mk 2.155 000 GHz
50455 dBm

Cenfer 2.153 750 GHz ' Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS Results Freq Clfset Ref BW dBc Lower ggm
Carrier Power 1,750 MHz 1.000 MHz -4 -4371
5.37dBm 2.750 MHz 1.000 MHz 1 -4604
125000 Mz 3.750 MHz 1.000 WHz -4883

7.5_OBE_DL_2110-2155MHz_H_Max

3 Agilent 13:21:35 Jan 7, 2016 RL
Mkr1 2.155 000 GHz
#Alten 20 dB -48.268 dBm

-398

Cenfer 2.153 750 GHz | j : Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS Results3rggFreq Cricet Ref BW dBc LOwer ggm
Carrier Power, 17 Hz 1.000 MHz -3985

3¢em 100 Hz 1.000 MHz -4146
125000 MHz WHz 1.000 MHz 4011

7.5_OBE_DL_2110-2155MHz_H_PreAGC

Page 83 of 221
Report No.: 98021-25



R L

3 Agilent 13:20:30 Jan 7, 2016

ey

S2| |
Cenfer 2.111 250 GHz

#Res BW 100 kHz
RMS Results
Carrier Power

5.29dBm
125000 MHz

VEW 1 MHz
Upper  4gm

Ref BW dBc Lower ggm c
1.000 MHz -52.36 -4707 4754
1.000 MHz -48.08

-49.92

3.750 MHz 1.000 MHz

Mkr1 2.110 000 GHz
54,991 dBm

Sweep 2.52 ms (601 pls)

Span 8.5 NHz

7.5_OBE_DL_2110-2155MHz_L_Max

R L

3 Agilent 13:18:06 Jan 7, 2016

#Atten 20 dB

422

S2| |
Cenfer 2.111 250 GHz
VBW 1 MHz
B dBe

#Res BW 100 kHz
Lower  4gm

RMS Results Ref BW
Carrier Power 1.000 MHz -47 95 - -48.87
-49.83

5.73dBm 1.000 MHz
4968

125000 MHz 1.000 MHz

Upper

Mkr1 2.110 000 GHz

-50.503 dBm

Span 8.5 NHz
Sweep 2.52 ms (601 pls)

7.5_OBE_DL_2110-2155MHz_L_PreAGC
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GS

¥ Agilent 11:24:59 Jan 7, 2016 R L
Mkr1 716.007 4 MHz
#Atten 30 dB -24.554 dBm

Stop 716.300 0 MHz
#VBW 100 kHz Sweep 1 ms (601

Mkr1 716.007 4 MHz
#Atten 30 dB -25.948 dBm

wp | 716.007400 MHz
-25.948 dBm

Star! 716.000 0 MHz
#Res BW 30 kHz #VBW 100 kHz

7.5_OBE_UL_698-716MHz_H_PreAGC
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Mkr1 697.995 5 MHz
#Aiten 30 dB -25.655 dBm

Siop 698.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_698-716MHz_L_Max

3 Agilent 11:22:19 Jan 7, 2016 R L
Mki1 697.995 5 MHz
#Atten 30 dB -25.809 dBm

Stop 698.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_698-716MHz_L_PreAGC
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